
 
 

 

Mid-Waikato Water & 
Wastewater Servicing Strategy 

  

June 2020 

 

 

 
 

  





 

 
 

 

 

 

 

 

  

 

 

Mott MacDonald 
Mason Bros. Building 
Level 2, 139 Pakenham 
Street West 
Wynyard Quarter 
Auckland 
1010 
PO Box 37525 
Parnell 1151 
New Zealand 
 
T +64 (0)9 375 2400   
mottmac.com 
 

Watercare Services Limited 
3B Pukete Road,  
Te Rapa,  
Hamilton 3200,  
New Zealand 
 
 

Mott MacDonald New Zealand Limited 
Registered in New Zealand no. 3338812 
 

 

Mid-Waikato Water & 
Wastewater Servicing Strategy 

  

June 2020 

 





Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

Issue and Revision Record 
[...]

Figure 0-1: Preferred Water Supply Solution – Option 1a 2 

Figure 0-2: Preferred Wastewater Solution – Option 2b 3 

Figure 1-1: Study Area with Existing Services 6 

Figure 4-1: Option 4b Layout 18 

Figure 4-2: Composition of Embodied Carbon - Water Supply Options 28 

Figure 4-3: Composition of Embodied Carbon - Wastewater Options 36 

Figure 7-1: Preferred Water Supply and Wastewater Options 43 

 

 

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

1 

Executive Summary 

The Mid-Waikato region is undergoing rapid population growth. Watercare has engaged Stantec 

and Mott MacDonald to develop a long-term strategy for water and wastewater servicing. This 

project builds on previous studies with updated growth forecasts, revised options to suit the new 

growth predictions and updated costings. 

The water supply and wastewater services within the Waikato District were historically provided 

by Waikato District Council (WDC). From October 2019, Watercare has been responsible for the 

operation and maintenance of the services. WDC continues to own the assets and as such the 

outcomes of the strategy will feed into the WDC Activity Management Plan, the Waikato District 

Long-Term Plan and Infrastructure Strategy.  

The study area encompasses five urban centres within the Mid-Waikato region: Meremere, Te 

Kauwhata, Rangiriri, Ohinewai and Huntly. 

As a first step, previous studies and information on existing assets were reviewed, water and 

wastewater demand forecasts were revised, and potential constraints and opportunities in the 

study area were identified. The outcomes of this work were agreed with Watercare and informed 

the development of this long-term strategy.  

A long-list of options was identified, based on the recommendations from previous studies and 

updates or modifications suggested by the project team, and then further developed at a 

workshop with Watercare and WDC. The long-list phase was intended to capture all possible 

options, including alternative water sources, alternative treatment and disposal technologies for 

wastewater and complementary strategies such as demand management and re-use. 

Options were short-listed through a series of workshops with Watercare and WDC, including 

identification of fatal flaws, high-level costings and assessment against the key environment, 

social, cultural, operational and financial criteria.  

A multi-criteria analysis was completed for the short-list of options. Scoring was completed in 

partnership with Watercare and WDC through a series of workshops.  

Based on the multi-criteria analysis, the project team identified the following preferred options: 

● Option 1a for water supply:  

A centralised scheme for Mid Waikato, with a new water intake and treatment plant at Te 

Kauwhata and Ohinewai being serviced initially from Huntly and then from Te Kauwhata. It is 

proposed to continue to source water from the Waikato River and for Huntly to continue to be 

supplied from the Huntly WTP.  

● Option 2b for wastewater:  

A centralised WWTP for the Huntly and Ohinewai catchments located in Huntly and a stand-

alone WWTP in Te Kauwhata for that catchment. Both WWTPs are proposed to discharge to 

the Waikato River.  

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

2 

Figure 0-1: Preferred Water Supply Solution – Option 1a  

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

3 

Figure 0-2: Preferred Wastewater Solution – Option 2b 

 
 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

4 

This study has been delivered rapidly to meet the Waikato District Council LTP deadline and 

has by necessity been high-level. We recommend the following next steps: 

● Prepare a consenting strategy which includes iwi and stakeholder engagement processes, 

● Refine population growth forecasts and existing infrastructure capacity assessments, 

● Assess the affordability of options for local communities, 

● Develop the preferred options in more detail, including staging opportunities, land 

requirements and site investigations, 

● Develop a programme and procurement strategy, including risks/opportunities associated 

with upcoming regulation changes.  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

5 

Acronyms Definitions  

ADWF – Average Dry Weather Flow  

AMP – Activity Management Plan  

CAPEX – Capital Expenses  

I&I – Infiltration and Inflow  

LTP - Long Term Plan  

MBIE – Ministry of Business, Innovation and Employment  

MCA – Multi- Criteria Analysis  

NPV – Net Present Value  

OPEX – Operational Expenses  

PDF – Peak Daily Flow  

PWWF – Peak Wet Weather Flow  

RITS – Regional Infrastructure Technical Specifications  

TKWA – Te Kauwhata Water Association 

WDC – Waikato District Council  

WRC – Waikato Regional Council 

WTP – Water Treatment Plant  

WWTP – Wastewater Treatment Plant  

kg – kilograms  

kWh – Kilo Watt per hour  

L – Litres  

L/s – Litres per second  

m³ – Cubic meters  

m³/day – Cubic meters per day 

MLD – Mega Litre per Day  

tCO2e – Tonnes of Carbon Dioxide Equivalent  

tDS – Tonnes of Dry Solids 

 

 

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

6 

1 Introduction 

1.1 Purpose of this study 

The Mid-Waikato region is undergoing rapid population growth and requires a long-term 

strategy for water and wastewater servicing. Watercare has engaged Stantec and Mott 

MacDonald to develop the strategy, including analysing options and determining a preferred set 

of solutions for water supply and wastewater servicing. The results of this study will feed into the 

Waikato District Council Activity Management Plan, the Waikato District Council Long-Term 

Plan and Infrastructure Strategy.  

1.2 Study region 

The study area encompasses five urban centres within the Mid-Waikato region: Meremere, 

Te Kauwhata, Rangiriri, Ohinewai and Huntly (Figure 1-1). 

Figure 1-1: Study Area with Existing Services  

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

7 

1.3 Existing water supply and wastewater services 

Water supply and wastewater services within the study area were historically provided by 

Waikato District Council (WDC). From October 2019, Watercare has been operating Waikato 

District’s water supply, wastewater and stormwater services. Waikato District Council will 

continue to own the assets while Watercare Waikato will manage the infrastructure.  

The sections below give a brief overview of the existing water supply and wastewater services 

in each urban centre, including the key issues.  

1.3.1 Meremere 

Meremere is currently included in the Te Kauwhata water supply scheme. More detail of this 

scheme is provided in the section below. 

Meremere is served by a reticulated wastewater network. The Meremere wastewater treatment 

plant (WWTP) includes a single oxidation pond, subsurface wetland, holding pond, UV 

disinfection and a discharge to the Waikato River.  

The key issues for Meremere’s wastewater system are: 

● Network issues, including high inflow & infiltration. These issues are outside the scope of this 

project but should be addressed in future in complement to any proposed upgrades to the 

WWTP; 

● The existing pond-based WWTP does not meet current consent limits and any new consent 

requirements may be more stringent;  

● The discharge consent expired on 15 August 2018; WDC have lodged a new application with 

Waikato Regional Council (WRC) to enable ongoing legal operation; 

● Long conveyance distances and difficult terrain between other nearby WWTPs, making 

transfer to another facility prohibitively expensive. 

WDC have already committed to the upgrade of the Meremere WWTP to an MBR plant. We 

have assumed that this upgrade will accommodate the population growth forecast for Meremere 

and provide the level of treatment required by future consents. Therefore, we have not included 

Meremere in the options considered in this study.  

1.3.2 Te Kauwhata 

The Te Kauwhata water supply scheme supplies Te Kauwhata, Rangiriri, Meremere and the 

Whangamarino and Te Kauwhata rural areas. The supply also provides potable water to the 

Springhill Corrections Facility, a 650-bed prison located nearby.  

The water source is the Waikato River. The water intake and raw water pipeline are owned by a 

third party, the Te Kauwhata Water Association (TKWA). 

The water take consent is held by TKWA and expires in 2024. TKWA supply only raw water to 

all customers; their ability to continue to do this may be affected by the incoming national 

drinking water regulations, expected to be implemented from 2020/21. 

WDC historically had an agreement with TKWA covering the supply of raw water to the Te 

Kauwhata Water Treatment Plant. This agreement expired on 30 June 2016. Since the expiry 

date, TKWA have continued to supply water but without any formal agreement.  

The Te Kauwhata Water Treatment plant (WTP) is a conventional treatment process comprising 

PAC dosing (as required), coagulation/flocculation, clarification, dual media filtration, UV 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

8 

disinfection, pH correction, chlorination and fluoridation. WTP residuals are discharged to 

settling ponds. The supernatant is discharged to surface water, and sludge is stored within the 

ponds with periodic removal off site. WDC have already committed to an upgrade of the Te 

Kauwhata WTP, from 3MLD to 4.5MLD.  

The key issues for Te Kauwhata’ s water supply system are: 

● The water take consent is held by TKWA, not WDC/Watercare, and expires in 2024;  

● The existing water supply arrangement between TKWA and WDC/Watercare is no longer 

covered by a formal agreement; 

● TKWA’s continued ability to supply water may be affected/limited by new drinking water 

regulations; 

● Uncertainty about the condition and construction of the existing intake, headworks or raw 

water line assets; 

● The consents for the WTP discharges expire from 2024; 

● Water demand is predicted to exceed the WTP capacity from 2025, including capacity of the 

bulk main from the WTP to the reservoir; 

● The water supply system provides an inadequate level of service, including areas of low 

pressure in some parts of the network; 

● The network experiences high water loss. 

The Te Kauwhata wastewater scheme includes flows from Te Kauwhata township, Rangiriri and 

the Springhill Corrections Facility. The Te Kauwhata WWTP is located beside Lake Waikare. 

Treatment includes inlet screening, two aerated ponds in series, biological growth media 

(Aquamats), wetland and rock filter. Coagulant is dosed near the end of the first pond to reduce 

phosphorus. The WWTP discharges to Lake Waikare.  

The key issues for Te Kauwhata’s wastewater system are: 

● Network issues, including high inflow & infiltration. These issues are outside the scope of this 

project but should be addressed in future in complement to any proposed upgrades to the 

WWTP; 

● The discharge to Lake Waikare (a site of significance to local iwi) is culturally unacceptable; 

● Waikato District Council have signed a consent agreement with interested parties (Waikato 

Tainui, Ngaa Muka Development Trust, Auckland-Waikato Fish and Game, the Department 

of Conservation and Waikato Regional Council River and Catchment Services Group), 

committing to ceasing the discharge to Lake Waikare in as short a timeframe as possible, 

but no later than 2023; 

● The WWTP is only partially compliant with effluent quality consent conditions; 

● Wetland and rock filters are vulnerable to flooding; 

● There is poor access to the WWTP for maintenance; 

● The discharge consent expires in 2028 and any new consent conditions may be more 

stringent. 

1.3.3 Rangiriri 

Rangiriri is currently included in the Te Kauwhata water supply scheme, as outlined above. 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

9 

Rangiriri’s wastewater scheme was installed in 2008. A gravity wastewater network serves 

properties, with a single pump station transferring wastewater to the Te Kauwhata WWTP. Key 

issues for the Te Kauwhata wastewater scheme are outlined in the previous section.  

1.3.4 Ohinewai 

There is currently no reticulated water supply or reticulated wastewater service for Ohinewai. 

Most households have individual water and septic tank systems.  

The predicted growth in Ohinewai will require a reticulated water supply and wastewater 

network by year 2025. This is when significant residential development is expected to occur.  

1.3.5 Huntly 

The Huntly water supply scheme takes water from the Waikato River, supplying Huntly with a 

reticulated on-demand system. The scheme also supplements the water supply for 

Ngaruawahia, currently providing up to 1MLD out of the maximum allocation of 2MLD.  

The Huntly WTP is a conventional treatment process comprising PAC dosing (as required), 

coagulation/flocculation, clarification, filtration, UV disinfection, pH correction, chlorination and 

fluoridation. WTP residuals are discharged to a holding tank. The supernatant is discharged to 

the Waikato River, and sludge is discharged to the wastewater system.  

Consents for the water take and the discharge of WTP residuals expires in 2046.  

The key issue for Huntly’s water supply is that, beyond 2035, the demand from Huntly (including 

the allocation to Ngaruawahia) will exceed the consented maximum water take. 

The Huntly wastewater scheme includes the main township of Huntly, Te Ohaaki Marae and the 

surrounding community. Wastewater is pumped to the WWTP and treated with inlet screening, 

primary and secondary oxidation ponds with aerators, UV disinfection, surface-flow wetlands 

and rock-lined channels. The WWTP discharges to the Waikato River.  

The key issues for Huntly’s WW services are: 

● Network issues, including high inflow and infiltration, poor condition etc. These issues are 

outside the scope of this project but should be addressed in future in complement to any 

proposed upgrades to the WWTP; 

● Oxidation ponds occasionally overtop in wet weather; 

● WWTP is vulnerable to flooding from the Waikato River; 

● WWTP is only partially compliant with effluent quality consent conditions and discharge 

limits; 

● Poor access to WWTP for maintenance; 

● Unreliable septage handling facility; 

● Sludge build-up within WWTP, reducing pond capacity and treatment performance; 

● Huntly WWTP discharge consent expires on 31 March 2029 and any new consent conditions 

may be more stringent. 

1.4 Our approach  

Stantec & Mott MacDonald have completed the following tasks to develop the long-term water 

supply and wastewater strategy: 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

10 

● Review of previous studies and documents, and summarise findings in Technical Memo 1, 

including:  

– Compile and summarise growth predictions; 

– Establish the Level of Service to be provided for under this strategy; 

– Describe the policy and regulatory context for this strategy, including status of existing 

consents; 

– Describe existing water supply and wastewater assets and associated issues; 
[...]
● Ohinewai - Network serviced by Huntly WTP to 2025 (<1MLD), then Te Kauwhata WTP; 

● Staged upgrades of pump stations and reservoirs. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Peak WTP Demand vs WTP Capacity 

Te Kauwhata WTP Huntly WTP 

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

25 

4.1.2.3 Option 1d: Part Centralised - New Te Kauwhata WTP, Ohinewai serviced from Te Kauwhata only 

Option Description  

● Te Kauwhata - New intake + new 8MLD WTP 2025; upgrade to 16MLD 2040. Existing WTP decom. 2040.; 

● Huntly - Existing intake + WTP (to 2050, including Ngaruawahia); 

● Ohinewai - Network serviced by Te Kauwhata from 2020; 

● Staged upgrades of pump stations and reservoirs. 

Peak WTP Demand vs WTP Capacity 

Te Kauwhata WTP Huntly WTP 

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

26 

4.1.2.4 Option 2c: Part Centralised - Huntly WTP Upgrade, Ohinewai serviced from Huntly only 

Option Description  

● Te Kauwhata - New intake + new 8MLD WTP 2025, with upgrade to 12MLD 2040. Existing WTP decom. 2040; 

● Huntly - New intake + existing WTP upgrade to 10MLD 2030, with upgrade to 12MLD 2040, upgrade to 14MLD in 2055 (Huntly to 2050, 

including Ngaruawahia); 

● Ohinewai - Network serviced by Huntly WTP from 2020; 

● Staged upgrades of pump stations and reservoirs. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Peak WTP Demand vs WTP Capacity 

Te Kauwhata WTP Huntly WTP 

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

27 

4.1.3 Cost Estimate  

High-level cost estimates have been prepared for each of the options, including:   

● River intake works and inlet screening; 

● Conveyance of raw water to the WTP including pump stations and conveyance mains;  

● New or upgraded WTPs; 

● Additional pump stations, reservoirs and bulk treated water mains. 

Capital and operational expenses have been considered for each option. 

The cost estimates only include bulk supply and treatment assets. Although significant network 

assets will be required to service the growth (e.g. reticulation of Ohinewai), these costs have not 

been included as they are outside the scope of this project.  

4.1.3.1 Assumptions 

Appendix G details the key assumptions used to develop the cost estimates. 

The high-level costs do not include GST and are a best estimate at the time of pricing. All costs 

are estimates based on a level of design appropriate for strategic planning and for options 

comparison purposes only, and as a result have a wide margin of error (level of accuracy is 

assumed to be approximately ±50% at this stage). Further development and more detailed 

costing of preferred solution(s) is recommended before any commercial decisions are made. 

In general costs have been developed from published rates (2011 AECOM report, New South 

Wales Guidance Manual) and/or Stantec/MWH legacy data for comparable projects. Where not 

already allowed, allowances for preliminary and general (15%), contingency (30%) and 

professional and non-works costs (30%) have been added. No allowance has been made for 

geotechnical investigations, surveying, feasibility studies or fast-tracking.  

Watercare’s NPV spreadsheet and standard defaults were used for the NPV calculation.  

4.1.3.2 Cost Estimates 

The high-level estimates of capital and operating costs for each option are shown below in 

Table 4-4 alongside the NPV. The operational costs shown are the average costs over a 40-

year design period.   

Refer to Appendix F for a breakdown of capital and operating costs as well as NPV from 2020 to 

2060.  

Table 4-4: Water Supply Option Cost Estimates  

 
 Option 1A  Option 1C  Option 1D  Option 2C 

Capex - Total, 40 years $65,000,000 $61,400,000 $66,500,000 $82,300,000 

Opex - Average, 40 years $940,000 $930,000 $930,000 $990,000 

NPV (@8%, 40 years) $53,600,000 $53,300,000 $56,500,000 $62,000,000 

Option 1A and 1C have the lowest NPV, with similar capital spend in the first 10 years ($42.6M 

for Option 1A and $40.8M for Option 1C). 

Option 1D, whilst having a similar overall capital spend to Option 1A, has a higher NPV due to 

the early installation of the conveyance main from Te Kauwhata to Ohinewai. Option 2C is the 

most expensive in terms of overall capital spend, operating costs and NPV.  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

28 

4.1.4 Carbon Assessment 

A quantitative capital carbon assessment has been done through Mott MacDonald’s Carbon 

Portal. This assessment is intended to be a like to like comparison between the options as the 

models used are based on global best practice standard design and emission factors. A 

quantitative assessment of operational carbon was not carried out.  

The carbon assessment of each option is high level (made up of items that contribute to majority 

of the overall capital carbon). A contingency of 15% has been applied to all four options to 

account for the modelling uncertainties and minor items not included. Refer to Appendix G for 

assumptions used in this assessment.  

Figure 4-2 below shows the embodied carbon calculated for each of the options and the 

contributions from the treatment and conveyance aspects of the option.  

Figure 4-2: Composition of Embodied Carbon - Water Supply Options 

 

The capital carbon associated with treatment was similar for all options (in the order of 

3,000tCO2e). The minor difference between options is due to the location of the upgrades, 

rather than the overall capacity.  

Option 1c has the lowest capital carbon associated with treatment, as the existing 

Whangamarino WTP is retained (whereas it is decommissioned in other options).  

The greatest difference in capital carbon is associated with conveyance. Again, this is to be 

expected as there is a significant difference in the length and size of pipelines required in the 

different options. Option 1c, which requires upgrading the existing raw water bulk main and a 

centralised bulk main from Te Kauwhata to Huntly, has the greatest capital carbon associated 

with conveyance. Options 1c and 2c are similar; these options are only partly centralised.   

The total capital carbon is similar for all options (in the order of 6,000 to 7,000tCO2e). This is 

due to options with higher treatment capital carbon having lower conveyance capital carbon and 

vice versa. As the capital carbon was similar over the four options, it is not a major differentiator 

between the options.  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

29 

4.2 Wastewater 

As a result of Workshops 2, 3 and 4 (refer to Appendix H) with Watercare, four wastewater 

options were short-listed. These were the highest scoring options – 1b, 1c, 2b and 3.  

Options 1b and 1c involve creating a centralised scheme with the WWTP at Huntly (1b) or 

between Te Kauwhata and Ohinewai (1c). This plant will receive and treat wastewater from 

Huntly, Te Kauwhata, Rangiriri and Ohinewai.  

Option 2b is a centralised WWTP at Huntly treating wastewater from Huntly and Ohinewai, and 

a standalone WWTP for Te Kauwhata.  

Option 3 is a variation to option 2b, with a centralised WWTP located between Te Kauwhata 

and Ohinewai treating wastewater from those two catchments, and a standalone WWTP for 

Huntly.  

These four options were carried forward to high-level costing and a multi-criteria analysis.  

4.2.1 Issues and Assumptions 

A full assessment of treatment requirements for each locality has not been carried out. For the 

purpose of this strategy, wastewater treatment plant technologies and configurations have been 

selected to achieve compliance with assumed future resource consent limits, including stringent 

limits for total phosphorus and total nitrogen. It has been assumed that advanced treatment 

technologies will be required to meet increasingly strict discharge consents until the ultimate 

design horizon. These treatment processes include: 

● Membrane bioreactor;  

● Biological nitrogen removal; 

● Chemical phosphorous removal; 

● UV disinfection. 

The configuration of all the treatment plants are identical. The WWTPs have 2-stage inlet 

screening (coarse and fine), and grit removal. The wastewater then undergoes nitrification and 

denitrification in a 4- stage Bardenpho process before being filtered through the membranes. 

Chemical (e.g. alum) is added to the bioreactor for chemical phosphorus removal. The 

permeate is then further disinfected through UV disinfection before being discharged to the 

Waikato River. The generated sludge is processed on site, through the thickening and 

dewatering plant.  

For the purposes of this study, we have assumed that the dewatered solids will be disposed of 

to landfill. In future design stages, opportunities for on-site monofill (e.g. through conversion of 

existing treatment ponds) can be explored. 

All the options described below have the same storage arrangements at the source locations. 

There is an opportunity to repurpose the existing ponds into storage, however for the purpose of 

this study underground storage was included to be conservative. Underground storage is 

provided at each urban centre for storage of peak wet weather flows: 

● 2,520m³ at Te Kauwhata; 

● 1,720m³ at Ohinewai; 

● 1,920m³ at Huntly; 

Option 2B has the potential to be staged. The new WWTP in Te Kauwhata and centralised 

WWTP in Huntly would be constructed in 2025. However, initially there is a possibility the new 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

30 

Te Kauwhata WWTP could continue to discharge to Lake Waikare and the outfall to the Waikato 

river constructed in future. This staging has not been reflected in the costing exercise, due to 

time constraints. This staging approach has another benefit being that in the future instead of 

building a river outfall, a conveyance pipeline to the centralised plant could be built, centralising 

all three catchments.  

Refer to Appendix E for more detail about the assumptions used to develop these options. 

4.2.2 Shortlisted Wastewater Options  

The four short-listed wastewater options (Options 1b, 1c, 2b and 3) are described below. 

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

31 

4.2.2.1  Option 1b: Centralised WWTP at Huntly  

Option Description 

● WWTP capacity of 25,000m³/day (PDF) at Huntly; 

● Discharge to the Waikato River at the current consented location; 

● Conveyance consists of: 

– 9.4km rising main from Te Kauwhata to Ohinewai pump station; 

– 2x pump stations, one main Te Kauwhata pump station and one booster pumping station (not required until year 2050); 

– 9.5km rising main from Ohinewai to the new Huntly centralised WWTP; 

– 2x pump stations, one main Ohinewai pump station and one booster pumping station (not required until year 2050); 

– 500m pipeline connecting the existing Huntly WWTP to the new centralised WWTP; 

– The existing Huntly WWTP pump station is to be refurbished and used for the transfer of wastewater from the underground storage to 

the new WWTP site; 

– 1.5km new discharge pipeline from the new WWTP to the river discharge, with a duplicate pipe of the same size to be installed in 

2050; 

– The existing discharge pipe will be retained until 2050 (the feasibility of this is dependent on location of the new WWTP); 

– New discharge pump station from the new WWTP to the river.  

 

 

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

32 

4.2.2.2 Option 1c: Centralised WWTP at Ohinewai 

Option Description 

● WWTP capacity of 25,000m³/day (PDF) at Ohinewai; 

● Discharge to the Waikato River through a new outfall; 

● Conveyance consists of: 

– 2x pump stations, one main Te Kauwhata pump station and one booster pumping station (not required until year 2050); 

– 9.4km rising main from Te Kauwhata to centralised WWTP; 

– 5.9km rising main from Huntly to Ohinewai; 

– Refurbish the existing Huntly WWTP pump station to pump wastewater to Ohinewai; 

– 3.5km rising main from Ohinewai to centralised WWTP; 

– Pump station pumping flows to the centralised WWTP from Ohinewai and Huntly; 

– 700m discharge pipeline to river; 

– Discharge pump station from the new WWTP to the river.  

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

33 

4.2.2.3 Option 2b: Part Centralised – New WWTP at Huntly (for Huntly and Ohinewai) and new WWTP at Te Kauwhata. 

Option Description  

● WWTP capacity of 11,500m³/day at Te Kauwhata; discharge to the Waikato River through a new river outfall; 

● Centralised WWTP at Huntly capacity of 13,500m³/day; discharge to the Waikato River through existing outfall; 

● Conveyance consists of: 

– Pump station from Te Kauwhata WWTP to the new river discharge; 

– 5.5km pipeline for discharge to the Waikato River from the Te Kauwhata WWTP; 

– 3.6km rising main from Ohinewai to Huntly WWTP. This pipe will be duplicated in 2050; 

– Pump station, pumping flows from Ohinewai to Huntly; 

– 500m pipeline between the existing Huntly WWTP and the new centralised WWTP; 

– The existing inlet PS at the Huntly WWTP will be refurbished to pump flows to the new centralised WWTP; 

– New pump station at the centralised WWTP, discharging to the river; 

– The existing discharge pipe will be retained (the feasibility of this depends on the location of the new WWTP); 

– A 1.5km duplicate discharge pipeline to the river will be added in 2050.  

  



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

34 

4.2.2.4 Option 3: Part Centralised – New WWTP between Te Kauwhata and Ohinewai (for Te Kauwhata and Ohinewai) and new WWTP at Huntly. 

Option Description 

● Centralised WWTP capacity of 17,500m³/day (PDF) between Te Kauwhata and Ohinewai; discharge to the Waikato River through a 

new river outfall; 

● New Huntly WWTP capacity of 7,100m³/day (PDF); discharge to the Waikato River through existing outfall; 

● Conveyance consists of: 

– 2x pump stations, one main Te Kauwhata pump station and one booster pumping station (not required until year 2050); 

– 9.4km rising main from Te Kauwhata to centralised WWTP; 

– 3.5km rising main from Ohinewai to centralised WWTP. This will be duplicated in 2050; 

– Pump station in Ohinewai pumping to the centralised WWTP; 

– 600m discharge pipeline from centralised WWTP to Waikato River; 

– Discharge pump station from centralised WWTP to Waikato River;  

– Refurbish the existing Huntly WWTP pump station to pump wastewater from the underground storage to the new Huntly WWTP; 

– 500m pipeline from existing Huntly WWTP to new Huntly WWTP; 

– Pump station from new Huntly WWTP to river outfall; 

– The existing discharge pipe from Huntly WWTP to the river will be retained (the feasibility of this depends on the location of the new 

WWTP). 

 

 



Mott MacDonald and Stantec | Mid-Waikato Water & Wastewater Servicing Strategy 
  
 

CT 6484-7035  | 1 | A | June 2020 
 
 

35 

4.2.3 Cost Estimate  

High-level cost estimates have been prepared for each of the options, including:   

● Conveyance of raw wastewater to the designated WWTPs, including pump stations and 

conveyance mains; 

● Underground storage at each urban centre, for peak wet weather buffering. This is 
[...]
East Mine Road 

WWTP Discharge 
to Water 

Huntly WTP  
Jackson St 

Discharge to Water 

Te Kauwhata WTP 
 WTP Discharge to 

Water 

Te Kauwhata WTP 

Irrigation Scheme 

Discharge to Water 

pH 

  

Between 6 and 9 Between 6 and 9 Between 6 and 8.5  

Suspended solids (g/m3) 20 15 

 

25 80 not increased by 
>25 

Median total Kjeldahl nitrogen (TKN) 
(g/m3) 

12 6     

Total nitrogen (g/m3)  8     

Ammoniacal nitrogen (g/m3)  8  10    

Median nitrogen load (TNload) (kg/d)  8.8 57*    

Median total phosphorus (TP) (g/m3) 5 5.6 8 

 

  

Median total phosphorus load (TPload) 
(kg/d) 

 3.1 17.3*    

Median summer total phosphorus (kg/d)   8    

Median Escherichia coli (E.coli) 
(MPN/100mL) 

3,500 1,500 126 cfu/100mL in a 
year 

   

Medium 5-day carbonaceous biochemical 
oxygen demand (cBOD5) (g/m3) 

 20 30    

5-day biochemical oxygen demand (g/m3) 15      

Median summer total nitrogen (TNsummer) 
(g/m3) 

  20    

Aluminium concentration (g/m3)    1.5 0.1 

(Dissolved) 

 

Max free chlorine (g/m3)     0.1  

Peak wet weather flow and average dry 
weather flow ratio (PWWF:ADWF) 

  

4.5 

 

  



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

12 

The main known issues and considerations related to water and wastewater consents are listed below: 

● The Te Kauwhata headwork assets and rising main are owned by the Te Kauwhata Water Association 

(TKWA), who also own the water-take consent. This consent expires in 2024. Out of the 24,000m³/day 

maximum abstraction allowed, only a peak abstraction of 5,000m³/day was used. Watercare Waikato 

have noted it is likely that the Waikato Regional Council (WRC) will lower the next water take consent 

value, unless reasons to do otherwise can be provided. The discharge consents for WTP residuals, 

owned by WDC, also expire in 2024. In addition, the consented activity states it is for community water 

supply (486 properties), irrigation and stock (i.e. only a portion of the consented allocation is for municipal 

water supply). 

● The Te Kauwhata Wastewater Treatment Plant (WWTP) is required to cease discharging to Lake 

Waikare by 2023. 

● The Meremere wastewater consent expired in 2018. However, an application has been lodged to enable 

the discharge to legally continue whilst the application is being processed. 

● Treated wastewater discharge consent limits are currently exceeded at: 

– Meremere WWTP: TSS and outflows during permitted time limits are exceeded); and 

– Te Kauwhata WWTP: TKN, TN, TP and E. Coli concentration exceeded.  

● The maximum consented water-takes and discharges for all schemes will need to be compared to the 

estimated forecasted population demands once calculated.  

● Time required for consenting processes will need to be factored into option development and comparison. 

4.2 Development Agreements  

A MoU/developer agreement was developed with Winton Partners (Lakeside development, Te Kauwhata). 

Key principles were listed in the Te Kauwhata Detailed Business Case – HIF, Opus 2018 report: 

● Lakeside Development 2017 Ltd. is to pay for growth related infrastructure (development contributions); 

● Lakeside Development 2017 Ltd. will not fund backlog level of service or renewal of existing 

infrastructure. 

4.3 Key Policies and Strategic Context 

The following policies and strategic documents may impact the demand/discharge forecast and option 

selection process and should be taken into consideration for future, more detailed investigation:  

● The National Policy Statement on Urban Development Capacity (NPS-UDC) requires Councils to monitor 

growth and ensure they have sufficient land and infrastructure available to meet demand plus an 

additional 20% (short term: 3 to 10 years) and 15% (long term: within 30 years).   

● The North Waikato Integrated Growth Management Programme Business Case aims at managing 

population growth sustainably in North Waikato, including identifying land use patterns (residential and 

employment areas) and infrastructure required to meet the growth needs. 

● FutureProof is a 50-year growth management strategy and implementation partnership between WDC, 

Hamilton City Council, Waipa District Council and the Waikato Regional Council. The NZ Transport 

Agency and Tangata Whenua are stakeholders. Its purpose is to identify the best way to manage growth 

at the sub-region level through integrated land use and infrastructure planning and encouraging 

development in targeted towns that can be efficiently serviced by infrastructure. 

● The New Zealand Drinking Water Standards provide requirements for drinking-water safety by specifying 

the maximum amounts of substances or organisms or contaminants or residues that may be present in 

drinking-water, criteria for demonstrating compliance with the Standards and remedial action to be taken 

in the event of non-compliance with the different aspects of the standards. In the 2018 revision, routine 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

13 

monitoring of total coliforms and enumeration testing for E. coli and total coliforms were added plus minor 

revisions throughout. A comprehensive review of the Standards is currently being carried out, which may 

have an impact on the WTP process selection.  

● The National Policy Statement for Freshwater Management, which aims at setting objectives for the state 

of freshwater bodies in their regions and to set limits on resource use to meet these objectives, is 

currently being revised. The Freshwater NPS must be fully implemented by the end of 2025. 

● National Environmental Standards for Wastewater Discharges and Overflows are pending, and will 

prescribe requirements for setting consent conditions on discharges from WWTPs and engineered 

overflow points. These requirements could include: 

– Minimum treatment standards or ‘limits’ for nationally applicable quality parameters; 

– Targets/limits on volume and frequency of overflows; 

– Methods for monitoring compliance; 

– Approach for incorporating culturally acceptable wastewater treatment processes. 

  



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

14 

5 Existing Assets 

5.1 Water Supply 

5.1.1 Te Kauwhata and Meremere Water Supply Network 

Water is abstracted from the Waikato River through the Te Kauwhata water intake (owned by the TKWA) 

and pumped to the Whangamarino WTP (also called the Te Kauwhata WTP).  

A pump set at the WTP is used to fill the Te Kauwhata Reservoir and services Te Kauwhata Rural. The 

reservoir services Rangiriri and Te Kauwhata by gravity. A booster pump services Te Kauwhata boosted 

from the Te Kauwhata Reservoir. 

Another pump set at the WTP is used to fill the Springhill Reservoir and Western B Reservoir. This pump set 

also services Meremere Rural, Mid-Waikato Rural, the Springhill Prison and fills the Racetrack tank and the 

Farm tanks. Meremere is serviced by gravity from the Springhill Reservoir. 

Figure 5-1 below is a schematic of the Mid-Waikato water supply network including WTP, pump stations and 

reservoirs/tanks (source: Mid-Waikato Water Supply Master Plan, Opus, 2015). 

Figure 5-1 Te Kauwhata and Meremere Water Supply Schematics  

 
Source: Mid Waikato Water Supply Master Plan, Opus, 2015 (Figure 3-1) 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

15 

5.1.2 Te Kauwhata Intake 

Water is abstracted from the Waikato River through the Te Kauwhata water intake and pumped to the 

Whangamarino WTP. At the intake site there is an intake screen (2.5mm), pump station, and fine screening 

(100 or 135 micron).  A 1.8km long rising main conveys water to the raw water reservoir, which is a timber 

tank with liner and roof. The intake and raw water pipeline are owned by the TKWA (refer Figure 5-2 below 

for location of intake pump station and raw water reservoir). 

Figure 5-2 - Te Kauwhata Water Association (TKWA) Supply Network Reticulation Map 

 

Source: http://www.tkwa.co.nz/ 

A recent condition assessment was carried out on the raw water intake, pipeline and the pump station (Beca, 

2019). It noted that the pump station and associated assets are 34 years old. In general, a number of 

mechanical and electrical items of equipment are nearing the end of their life, while civil structures and 

pipelines are generally in a serviceable condition although a significant portion of their life has passed. The 

report highlighted several specific matters that need attention, including repair/replacement of the intake 

screen, surge vessel, switchboard and control system, and possibly the liner of the raw water reservoir. 

5.1.3 Whangamarino WTP 

The raw water source (i.e. Waikato River) is typically characterised by turbidity of <10 NTU (however 

increases significantly following rainfall), low colour, low iron and manganese, runoff from upstream land use, 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

16 

arsenic (upstream geothermal activity) and algal blooms (particularly frequent during summer). A minimum of 

4 log protozoa removal is required (Beca 2018). 

The existing Whangamarino WTP (also called the Te Kauwhata WTP), utilises a conventional treatment 

process comprising PAC dosing (as required), coagulation/flocculation, clarification, dual media filtration, UV 

disinfection, pH correction and chlorination. The assets were generally described as being in reasonable to 

good condition in a recent report (Beca, 2018).  

Residuals (i.e. clarifier sludge and filter backwash) are discharged to one of two settling ponds, where the 

supernatant is discharged (consented) and sludge is periodically removed (either by draining the pond and 

allowing to naturally dry and evacuated or pumped out and mechanically dewatered with portable 

mechanical plant.  

Of the two settling ponds, the newest one was built in 2005, and the older one is not currently functional – an 

embankment is damaged, and new outlet structure would be required.  A recent report noted that the failed 

pond was currently limiting the ability to dewater the other pond that is in need of desludging (Beca, 2018). 

The WTP is soon to be upgraded from 3MLD to 4.5MLD by the addition of a third BAC filter, replacing the 

existing Te Kauwhata treated water pumps, upgrading Pond 1 and the chlorine and pre-caustic dosing. 

5.1.4 Huntly Water Supply Network 

Water is abstracted from the Waikato River through the water intake at Huntly and pumped to the Huntly 

WTP. Four high lift pumps at the treatment plant provide water to the reticulation and five reservoirs. 

The supply has two distribution zones: Huntly and Rotongaro. The Huntly zone services the urban centre of 

Huntly and is on-demand whilst the Rotongaro zone serves the rural community to the west of the town with 

a mix of on-demand and restricted supply.  

A new bulk main was recently installed to be able to supply water from Huntly to the Central Waikato network 

(Ngaruawahia, Taupiri and Hopuhopu). This bulk main was operational from winter 2019. It is noted that 

Taupiri and Hopuhopu were previously supplied by a stand-alone WTP, however this was decommissioned 

and customers are now supplied from Huntly (Beca, 2018). Ngaruawahia (including Horotiu) is primarily 

supplied by a stand-alone WTP (Ngaruawahia WTP), supplemented by Huntly as required. 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

17 

Figure 5-3 - Huntly and Central Waikato Water Supply Network 

 
Source: Ngaruawahia-Huntly Water Supply Model, Conversion and Update, HAL 2019. 

5.1.5 Huntly WTP  

Water is abstracted from the Waikato River and pumped to the Huntly WTP.  In 2012 the intake was 

upgraded to an offshore submerged screen, including an automated air backwash system, supplying pumps 

situated in a below ground wet well,  

The raw water source is typically characterised by water similar to that treated by Whangamarino WTP  (i.e. 

Waikato River). A minimum of 4 log protozoa removal is required. The Waikato River is known to sometimes 

contain cyanobacteria algal blooms during the warmer summer months. The existing Huntly WTP utilises a 

conventional treatment process comprising clarification, filtration, UV disinfection, chlorination and 

fluoridation. A powered activated carbon dosing system is used in the event of cyanotoxin contamination. 

Significant investment has been made in recent years into dosing equipment, monitoring instrumentation, 

and process controls in order to improve and ensure the final water quality. 

The Huntly WTP currently has a capacity of 8MLD, of which 4MLD is typically used by Huntly, 2MLD is 

nominally allocated for use  by Central Waikato via the new bulk main (typically 1MLD of the 2MLD allocation 

is currently used), typically leaving 2MLD available capacity for future growth. 

5.1.6 Current Capacity and Issues 

Table 5-1 – Current Capacity of Existing Assets 

Scheme Asset Capacity / Storage 

Mid-Waikato Intake 27,600m³/d 

Intake Pump Station 215m³/h 

Whangamarino WTP 3,000m³/d 

Pump to Te Kauwhata Reservoir 25L/s (2,160m³/day) 

Pump to Springhill/Western B Reservoirs 64m3/h (based on pump model) 

Te Kauwhata Reservoir 500m³ 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

18 

Scheme Asset Capacity / Storage 

Springhill Reservoir 250m³ 

Western B Reservoir 360m³ 

Huntly WTP 8,000m³/d 

WTP Reservoir 1,500 m3 

Pump to Upland Rd, Kimihia Rd and Huntly West Resevoirs 90 L/s 

Upland Rd Reservoir 1,155m³ 

Kimihia Rd Reservoir 1,128m³ 

Huntly West Reservoir 1,948m³ 

Hetherington Rd Reservoir 446m³ 

The main known issues with the existing water assets are summarised as follows: 

● Te Kauwhata intake belongs to TKWA and has been estimated previously to require approximately 

$100,000 to upgrade.  

● Ageing asbestos cement (AC) infrastructure in the Mid-Waikato scheme. 

● The embankment of the old pond at Whangamarino WTP is damaged due to the cattle grazing around 

the area of the ponds. This pond requires a new outlet structure similar to the new pond. It is also not 

currently functioning, limiting the ability to dewater to the new pond.   

● The Te Kauwhata, Meremere, and Rangiriri area includes: 

– isolated low-pressure issues throughout the network,  

– high pressure and leakage in the rural zones,  

– significant pressure fluctuations on pumped reservoir supply mains,  

– fire flow and pipe criticality issues (Rangiriri and Meremere townships), and  

– insufficient storage at Te Kauwhata reservoir. 

5.2 Wastewater 

5.2.1 Huntly Wastewater Treatment Plant 

Huntly WWTP services the main township of Huntly, Te Ohaki Marae and the surrounding community. The 

treatment comprises of inlet screening, septage (septic tank sludge) receival plant (including septage 

treatment pond), oxidation ponds, UV disinfection, wetlands, ‘rock-lined’ channel and discharge to the 

Waikato River. This plant has issues in meeting the TSS and ammonia discharge consents.  

The oxidation ponds have been known to overtop, and surcharging has been observed on the manholes on 

the outfall pipeline to the river.  2014 flows to the WWTP were: 

● ADWF: 1,816m³/day, 

● PWWF: 10,000m³/day. 



Mott MacDonald and Stantec  
Technical Memo 1: Literature & Growth Review   
 

Watercare.  Mid Waikato W&WW Servicing Strategy 

 

19 

Figure 5-4: Huntly WWTP Schematic  

Source: Te Kauwhata HIF – Wastewater Treatment Plant Concept Design, Beca October 2017. 